
 

 

PREPARED BY 

 
 

 

 
 

2020 Urban Water Management Plan 
 
 
 
 
 
 
 
 
 
 
 

PREPARED FOR 

 
 

 

FINAL REPORT | JUNE 2021 



 

 

  
 

FINAL REPORT | JUNE 2021 

 
 

2020 Urban Water Management Plan 
 
 
 

Prepared for 

Dublin San Ramon Services District 
 

Project No. 406-60-20-77 

 

 

 

 

 

 

 

  June 15, 2021 

Project Manager: Elizabeth Drayer, PE  Date 

 

  June 15, 2021 

QA/QC Review: Jim Connell, PE  Date 

 

 

 



 

 
 

N–406-60-20-77–WP-2020 UWMP 

i Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

Table of Contents 

EXECUTIVE SUMMARY .................................................................................................................. ES-1 
[...]
are two types of spills potentially threatening the Livermore Valley Groundwater Basin: petroleum-based 
fuel products and industrial chemical contaminants. In the 2020 water year, Zone 7 tracked the progress 

 

18 Zone 7 Water Agency, 2015. Nutrient Management Plan – Livermore Valley Groundwater Basin. 
http://www.zone7water.com/images/pdf_docs/groundwater/nmp-2015_final.pdf 

http://www.zone7water.com/images/pdf_docs/groundwater/nmp-2015_final.pdf


 
 

Chapter 6 
Water Supply Characterization  

 

 

 
N–406-60-20-77–WP-2020 UWMP 

6-16  Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

of 38 active sites where contamination has been detected in groundwater or is threatening groundwater. 
More details on the affected sites and their remediation can be found in the annual report.19 

6.2.2.2.5 Land Surface Elevation Monitoring Program 

Previously, Zone 7’s Land Surface Elevation Monitoring Program involved contracting with a licensed land 
surveyor to measure land surface elevations within the Main Basin boundary twice per year. The program 
included a network of approximately 40 elevation benchmarks encompassing Zone 7’s production 
wellfields and spanning the Bernal and Amador Subareas within the Main Basin. 

In the 2016 water year, Zone 7 contracted with TRE Altamira (TRE) to evaluate Interferometric Synthetic 
Aperture Radar (InSAR) as an alternative to land surveying for subsidence monitoring. TRE analyzed InSAR 
data from three different satellites 24 years (from 1992 to 2016), including approximately 120 satellite 
images with between 415 and 1,202 measuring points per square mile. Each measuring point contains a 
deformation time series, including cumulative displacement, average deformation rate, acceleration, and 
seasonal amplitude. The study results correlated well with topographic surface measurements taken by 
land surveys within the same time period. An added benefit of the InSAR dataset was that it included a 
larger area (i.e., the entire Main Basin) than the land surveying. 

Starting in the 2019 water year, Zone 7 retired the land surveying program and transitioned to InSAR for 
monitoring land subsidence. In general, observed land surface elevation changes between September 2018 
to September 2019 near Zone 7’s municipal wells were within the range Zone 7 considers to be “elastic 
deformation” (i.e., rebounds to their original location when groundwater levels return to previous levels). 

6.2.2.3 Historical and Projected Groundwater Use 

For the 2019 Water Year, rainfall in the Livermore-Amador Valley was 116 percent of the average. 
According to Zone 7’s 2019 Annual Report for the Groundwater Management Program, the groundwater 
supplies stored locally in the Main Basin increased by approximately 3,900 AF during the 2019 water year. 
As a result, the 2019 water year ended with an estimated 249,000 AF of groundwater in total storage and 
123,000 AF in operational storage. This represents about 98 percent of the Main Basin’s operational 
storage capacity. 

As described above, DSRSD has a GPQ of 645 AFY in the Livermore Valley Main Groundwater Basin (Main 
Basin), which Zone 7 pumps on DSRSD’s behalf as part of its water contract. DSRSD itself does not pump 
any groundwater, as shown in Table 6-2. 

Table 6-2. Groundwater Volume Pumped (DWR Table 6-1 Retail) 

 
 

 

19 Zone 7 Water Agency, 2020. Annual Report for the Sustainable Groundwater Management Program, 2019 Water Year 
(October 2018-2019), Livermore Valley Groundwater Basin. https://www.zone7water.com/36-public/content/76-groundwater-
management-program-annual-report 

Supplier does not pump groundwater.                                                                                                                                 

The supplier will not complete the table below.

NOTES: Zone 7 pumped 645 AFY on behalf of DSRSD GPQ.

https://www.zone7water.com/36-public/content/76-groundwater-management-program-annual-report
https://www.zone7water.com/36-public/content/76-groundwater-management-program-annual-report


 
 

Chapter 6 
Water Supply Characterization  

 

 

 
N–406-60-20-77–WP-2020 UWMP 

6-17  Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

6.2.3 Surface Water 

As described above in Section 6.2.1, DSRSD receives surface water supplies from Zone 7. Zone 7’s surface 
water supplies consist of imported surface water from the SWP and local surface water captured in the 
Del Valle Reservoir. 

6.2.4 Stormwater 

DSRSD does not currently use stormwater as part of its water supply source. DSRSD’s service area lies 
within the northern region of the Alameda Creek Watershed. Rainfall not captured by local stormwater 
retention facilities within the service area is conveyed by minor streams, or by Zone 7 flood control 
channels to Alameda Creek. The runoff is then captured by Alameda County Water District (ACWD) at the 
lower portion of the watershed. ACWD captures the runoff behind large inflatable rubber dams which 
span the width of the Alameda Creek Flood Control Channel. These dams divert water to ponds where the 
water recharges the Niles Cone Groundwater Basin.  

6.2.5 Wastewater and Recycled Water 

DSRSD is responsible for treating and discharging treated wastewater for Dublin, South San Ramon, and 
Pleasanton. In addition, DSRSD owns and operates a RWTF at its regional Wastewater Treatment Plant 
(WWTP) and participates with EBMUD in a Joint Powers Authority (DERWA) which operates the San 
Ramon Valley Recycled Water Program (SRVRWP). The SRVRWP provides recycled water that meets 
Title 22 disinfected tertiary recycled water requirements to landscape irrigation customers of DSRSD and 
EBMUD, including the San Ramon, Dublin, and Dougherty Valley areas of Alameda and Contra Costa 
Counties. In 2014, Pleasanton also began using recycled water from DERWA facilities under contract 
with DERWA. 

Wastewater produced from the Dougherty Valley area of San Ramon is conveyed north to Central Contra 
Costa Sanitary District’s (CCCSD) wastewater treatment plant. Wastewater flows are transported via the 
San Ramon Interceptor located within the Iron Horse Trail corridor. 

6.2.5.1 Recycled Water Coordination 

In 1995, DSRSD and EBMUD executed an agreement to form DERWA, a Joint Powers Authority (JPA), for 
the purpose of implementing the SRVRWP. The SRVRWP further treats secondary effluent from the DSRSD 
Regional Wastewater Treatment Plant to produce disinfected tertiary recycled water suitable for irrigation 
and other approved uses. Deliveries of recycled water began in 2006.  

The DERWA main transmission pipeline connects to DSRSD and EBMUD pipelines that serve recycled 
water to golf courses, parks, greenbelts, streetscapes, schools, office complexes, and homeowner 
associations. DSRSD currently supplies recycled water to parts of Dublin and Dougherty Valley, while 
EBMUD serves recycled water to portions of San Ramon. In future phases, EBMUD also plans to supply 
recycled water to areas within Blackhawk and Danville.  

In 2014, the City of Pleasanton signed agreements for DERWA to produce recycled water for the City. These 
agreements paved the way for a recycled water program in Pleasanton and expansion of the DERWA water 
recycling plant. Recycled water deliveries to the City of Pleasanton began in 2015. The City of Pleasanton is 
not a DERWA member agency and receives recycled water on a wholesale basis from DERWA. 



 
 

Chapter 6 
Water Supply Characterization  

 

 

 
N–406-60-20-77–WP-2020 UWMP 

6-18  Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

DSRSD is responsible for the operation and maintenance of the DERWA recycled water facilities under a 
2005 Operations Agreement with DERWA. DSRSD monitors recycled water uses and files reports with the 
State Water Resources Control Board Division of Drinking Water and the San Francisco Bay RWQCB, in 
conformance with DSRSD’s General Water Reuse Order No. WQ 2016-0068-DDW (General Order 2016). 

6.2.5.2 Wastewater Collection, Treatment, and Disposal 

DSRSD owns and operates a regional WWTP, which treats wastewater from Dublin, South San Ramon, 
and Pleasanton. Wastewater from the Dougherty Valley (San Ramon) portion of DSRSD’s water service 
area is collected and treated at CCCSD’s wastewater treatment plant located in Martinez, California. 
DSRSD treats Pleasanton’s wastewater influent by contract. 

DSRSD’s wastewater treatment plant includes conventional secondary treatment facilities, as well as 
tertiary and advanced recycled water treatment facilities. DSRSD’s conventional secondary wastewater 
treatment facilities include primary sedimentation, activated sludge secondary treatment, secondary 
sedimentation, chlorine disinfection, and effluent pumping. The secondary treatment facilities currently 
have an average dry weather flow (ADWF) capacity of 17.0 MGD.  

In DSRSD’s RWTF (also known as the Jeffrey G. Hansen Water Recycling Plant), a portion of the secondary 
effluent from the WWTP is treated further to produce Title 22 disinfected tertiary recycled water. Recycled 
water is produced using sand filtration and ultraviolet disinfection facilities (SFUV) during the dry season 
when demands are high. The sand filtration tertiary treatment facility capacity is approved by RWQCB for 
16.2 MGD, and the ultraviolet disinfection system has been approved to be operated at up to 17.6 MGD. 

DSRSD’s RWTF also includes microfiltration and ultraviolet disinfection facilities (MFUV) with a treatment 
capacity of 3.0 MGD. These facilities currently act as backup facilities for the SFUV facilities and are used 
during times of low and high demands. The SFUV facilities have less flexible startup and shutdown 
requirements, whereas the MFUV facilities have a wide turndown range; therefore, they are used during 
low flow periods. During high-demand periods, the MFUV and SFUV facilities may be operated in parallel 
to meet demand. The MFUV facilities also provide redundancy, increasing reliability when units in the 
SFUV facilities are undergoing maintenance, repair, or replacement. 

Wastewater that is not recycled is discharged into the San Francisco Bay through a pipeline owned by the 
LAVWMA, a joint powers agency created in 1974 by DSRSD, Livermore, and Pleasanton. Operations began 
in September 1979, with an expansion in 2005, for a current design capacity of 41.2 MGD. The wastewater 
effluent from the Livermore and DSRSD wastewater treatment facilities are conveyed to the LAVWMA 
pump station in Pleasanton. The wastewater effluent is then pumped out of the Livermore-Amador Valley 
via a 16-mile pipeline from Pleasanton to San Leandro and enters the East Bay Regional Discharge 
Authority system for dechlorination and discharge through a deepwater outfall to the San Francisco Bay. 

6.2.5.2.1 Wastewater Collected Within Water Service Area 

DSRSD’s water service area is smaller than its wastewater service area, which includes Pleasanton and the 
southern portion of San Ramon. In Table 6-3, wastewater volume collected from DSRSD’s water service 
area in 2020 is summarized. The wastewater collected from Dougherty Valley was estimated using 



 
 

Chapter 6 
Water Supply Characterization  

 

 

 
N–406-60-20-77–WP-2020 UWMP 

6-19  Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

Dougherty Valley’s 2020 population and an average daily wastewater flow of 60 gallons per person per 
day.20 Wastewater influent from Pleasanton and south San Ramon are excluded. 

Table 6-3. Wastewater Collected Within Water Service Area in 2020 (DWR Table 6-2 Retail) 

 
 

In Table 6-4, the total wastewater treated by DSRSD in 2020 is summarized. Wastewater that originated 
outside of DSRSD’s water service area, is included. The recycled water discharged outside of the water 
service area includes recycled water delivered by DERWA to EBMUD and Pleasanton, and recycled water 
used by DSRSD for treatment plant processes and site landscaping. 

Table 6-4. DSRSD’s 2020 Wastewater Treatment and Discharge, AF(a,b) 

Discharge Location 
Name or Identifier 

Discharge 
Location 

Description 

Does this Plant 
Treat Wastewater 

Generated 
Outside of Service 

Area? 
Treatment 

Level 
Wastewater 

Treated 

Discharged 
Treated 

Wastewater(c) 

Recycled 
Within 
Service 

Area 
Recycled Outside 
of Service Area(d) 

LAVWMA 
& EBDA 

Deepwater 
outfall to San 
Francisco Bay 

Yes Tertiary 11,555 6,360 2,888 2,307 

(a) Volumes are in AF. 
(b) Dublin San Ramon Service District, DERWA Demand Summary 2020 Revised, April 2021. 

(c) Discharged treated wastewater equals the wastewater treated (i.e., WWTP influent) minus the total volume recycled (i.e., within service area and 
outside service area). 

(d) DSRSD’s WWTP and RWTF are located in Pleasanton, outside of its service area. Volume of recycled water used outside of the DSRSD service area 
includes recycled water for WWTP and RWTF processes and site landscaping and recycled water delivered to EBMUD and Pleasanton.  

 

 

20West Yost Associates, DSRSD 2017 Collection System Master Plan, Table 3-8, https://www.dsrsd.com/about-us/library/plans-
studies.  

Name of Wastewater 

Collection Agency

Wastewater 

Volume 

Metered or 

Estimated?
Drop Down List

Volume of 

Wastewater 

Collected from 

UWMP Service 

Area 20201                                  

Name of 

Wastewater 

Treatment 

Agency 

Receiving 

Collected 

Wastewater 

Treatment 

Plant Name

Is WWTP 

Located Within 

UWMP Area?
Drop Down List

Is WWTP 

Operation 

Contracted to a 

Third Party? 

(optional)        
Drop Down List

DSRSD (City of Dublin)2 Metered 9,078 DSRSD DSRSD WWTP No No

DSRSD (Dougherty Valley)3 Estimated 1,831 CCCSD CCCSD WWTP No No

10,909 
Total Wastewater Collected from Service 

Area in 2020:

NOTES: 
1
Volumes  are in AF

2
Dubl in San Ramon Services  Dis trict, DERWA Demand Summary 2020 Revised. Apri l  2021.

3Estimated us ing Dougherty Val ley's  2020 population and an average dai ly wastewater flow of 60 ga l lons  per person per day.

Wastewater Collection Recipient of Collected Wastewater

https://www.dsrsd.com/about-us/library/plans-studies
https://www.dsrsd.com/about-us/library/plans-studies


 
 

Chapter 6 
Water Supply Characterization  

 

 

 
N–406-60-20-77–WP-2020 UWMP 

6-20  Dublin San Ramon Services District 
2020 Urban Water Management Plan 

June 2021 
 

6.2.5.2.2 Wastewater Treatment and Discharge Within Water Service Area 

DSRSD’s WWTP is physically located in Pleasanton’s water service area. Therefore, as shown in Table 6-5, 
DWR Table 6-3 has not been completed21. 

Table 6-5. Wastewater Treatment and Discharge Within Service Area in 2020 (DWR Table 6-3 Retail) 

 
 

6.2.5.3 Recycled Water System Description 

As described above, DSRSD owns and operates the RWTF at its WWTP, which produces recycled water 
that DERWA delivers to DSRSD, EBMUD, and Pleasanton. EBMUD, through its partnership with DERWA, 
has capacity rights in the DSRSD RWTF. DSRSD’s recycled water distribution system extends from the 
DERWA distribution system and includes 55.3 miles of pipeline; three pump stations, R300A, R300B, and 
R20; and two reservoirs, R20 and R300. DSRSD’s recycled water system map is provided in Figure 3-3. 

The DERWA facilities include 16.6 miles of transmission main, Pump Stations R1 (at the WWTP), R200B, 
and R200A, as well as Reservoirs R100 and R200. EBMUD owns and operates the recycled water 
distribution pipeline system contained within its service area and will have two pump stations and a 
reservoir (future facilities). Pleasanton began using recycled water from the recycled water treatment 
facilities in 2014 and will continue to expand its use in the future. Pleasanton ties into the DERWA system 
near the corner of DSRSD’s Dedicated Land Disposal (DLD) site adjacent to Stoneridge Drive near the 